SHELLE4E  CYLINDER HEAD

ASSY

)r?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgmﬁnx
1 [100100492-0007 TOHL Sk A A7 55 EBRIEARN6 X 110 (22 A 4%) Bolt, M6 X110 1
2 [100055588-0006 GB16674/NEHIZKEMG X 20 (X2 A4Y) Bolt, M6X20 2
3 (100106540 STHPE (06.5X 1X ¢ 12) Washer, $6.5X1X & 12 1
4 [100205654-0003 TOHL Sk A5 56 21 & (AL slifh) Right Cover Cylinder Head| 1
5 1100104542 TORMGL S A 5 25 B4 Gasket R.Cylinder Head Cover | 1
6 [100100441-0005 GYBHT S HEAS T XK I AEME X 32 (2% 4 48) Bolt, M6 X 32 2
7 100104126 C100KAEFEHBAF (ATTC) Spark Plug 1
8 [100207734-0002 T0E50 I B SLAA G huslith) Cylinder Head Assy 1
9 (100107741 OFIPE (b 29. 6X3. 2 FRER) 0-Ring, $29.6X3.2 2
10 |100102869-0003 70511 E 3 (PALEIAL) Cover Valve Chamber 2
11 [100205634-0002 TOHL Sk Ac 36 (34 PRAZAEmIEELL 3 #%) Breather Hose 1
12 {100104539 TOS M kA o B Gasket L Cylinder Head Cover | |
13 [100104538 TOS Lk | 15 55 dap 3 Gasket Cylinder Head Upper Cover | |
14 |100205585-0003 7061 3k k36 (AL EEAL) Upper Cover Cylinder Head| 1
15 |100106565 SEHE (0 6.2X2X b 13) Washer, ®6.2X2X ¢ 13 1
16 |100106337 SFHPE (0 6. 2X2X 13 22 F4E) Washer, $6.2X2X ¢ 13 3
17 |100100506-0006 C110-BHT 3k ifi 76 JEAZ BEM6 (2% 1 5E) Nut M6 4
18 [100105366 10053555 % o #4 Gasket Inlet Pipe 1
19 [100011176-0001 GB5783MZAEM6 X 30 (22 F14E) Bolt, M6X30 4
20 [100200741 TORESE (JQ-1 P uflifh) Inlet Pipe 1
21 [100107727 OMIPE (b 25X2. 4 TI5ER) 0-Ring, $25X2. 4 1
22 [100208760 TOA A3 B Fh Gasket Carburetor 1
23 [100300063 70250 FL Ik I A5 (PZ16_T-3h) Carburetor 1

ULk B AF
CYLINDER HEAD ASSY



A GT4AERME  CYLINDER ASSEMBLY

)r?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgmﬁnx
1 100102874 70 £9. 5 Bush 9.5 1
2 100104509 TORE K5 ) Bl (08X 10. 8X 1. 5) Rectangle Ring, 8X10.8X1.5| 1
3 100100868 ENTA P8X 14X 6.3 Dowel Pin, $8X 14X ¢6.3| 2
4 100104511 TOREJE 5 B Ml (b 14X 18.2X 2. 5) Rectangle Ring, 14X 18.2X2.5| 1
5 100208806 TOBO M G Sk 25 A & Gasket Assy Cylinder Head| 1
6 |100055589-0006 GB16674/NEHIZFEME X 16 (£ A4 Bolt, M6X16 1
7 1100100000-0005 707 R 2k [ 2 e (22 B4 Clip High Voltage Wire | 1
8 [100100382-0007 TOFTARFR (A FEH R AEM6 X 23 (22 A1 8¥) Bolt, M6 X 23 2
9 100207278-0001 TOCKBO M LR FB 14 (FAR48_$5%8k HIkH) Cylinder Block Assembly | 1
10 [100200331 CLI0BE4 S mEe 204 (45 2HR) Guide Chain Roller Set | 1
11 |100106544 SEHPE (08X 1.5X b 14) Washer, d8X1.5X ¢ 14 1
12 |100105066-0006 705 RS A Rl C2 B8 Guide Chain Roller Pin | 1
13 1100104510 TOREJL BB (b 11.5X 16X 2. 5) Rectangle Ring, 11.5X16X2.5| 1|
14 [100208546 TORGLARZ FH Gasket Cylinder Block 1
15 [100100867 ERR H8X 12X ¢6.3 Dowel Pin, $8X12X $6.3| 2

AL
CYLINDER ASSEMBLY



FES MM VALVE MECHANISM

)I?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgfm
1 {100105320 70514k Valve Locker 4
2 100105305 TOR I3 B (1) SpRing, Seat 2
3 100200681 W40 nsE Valve Inner Spring 2
4 100200667 W40/ ] 4hansE Valve Outer Spring 2
5 100200724 W40 5T N AL s 4 Inner SpRing, Assy 2
6 (100105334 704 B & Seal Valve Stem 2
7 100200567 7025050 Intake Valve 1
8 (100200613 7050 < 1] Exhaust Valve 1
9 (100105142 TR T Rocker Arm 2
10 |100105156 7O 1T I Bt i 5 wE B Nut Valve Clearance 2
11 [100105167 70517 IA] B T RAT Screw, Valve Clearance 2
12 [100105179 705 1B HE Rocker Arm Assembly Valve | 2
13 [100105148 701 4 il Rocker Shaft 2
14 [100200097 7050 A Rl (il K 16003 _16002) Gamp Shaft Comp 1
15 [100105026 T0IER M BhEERS Timing Driven Sprocket 1
16 |100100487 TOIE I FEECBEARMS X 12 Bolt, M5X 12 3
17 [100105256 TOHE SR oK S Chain Adjusting Set 1
18 1100105207 TO%HE STk B Axle Tensioner Lever 1
19 1100105253 70%%%}%1‘?2}2{“% Cam Chain Tensioner Push Rod 1
20 [100105239 TORESR K KA Ul & Plug Of Tightener 1
21 100105204 TOHE SR oK AT Spring 1
22 (100106552 SEHE (b 14X 1.5X $20) Washer, ®14X1.5X ¢ 20 1
23 |100100343-0007 TOREFIRIEMI4 X 1. 5 (P2 A%E) Sealing Plug MI4X1.5 1
24 [100106538 SEHPE (06.2X1.5X 13 £8) Washer, $6.2X1.5X $13 | 1
25 [100033099-0006 GB16674 K #HIZAEM6 X 18 (C2 F14E) Bolt, M6X18 1
26 [100105085 TOIERBE S 41L& (82) Sproket Chain 1
27 1100105313 705 TAP R A PE (F) Outer Valve SpRing, Retainer | 2

Aic LR
VALVE MECHANISM



A #4835 RIGHT CRANKCASE COVER

ﬁf 453 (PART CODE) F3C4&F (CHINESE DESCRIPTION) FC 2K (ENGLISH DESCRIPTION) %5
1 /100104873 TOMLI R & (AR AR A ) 0il Ruler Assy 1
2 1100031573 O (b 18X 3 THSER) 0-Ring, ¢ 18 X3 1
3 1100100867 ERH d8X 12X $6.3 Dowel Pin, $8X 12X ¢6.3| 2
4 100104568 7045 i h 4R o5 25 B A Gasket R.Crankcase Cover | 1
5 1002025630011 904 s 4l & (Himak /M AR _8801) Cover Comp Right Crankcase| 1
6 |100011545-0001 GB16674/NEEHEAEMGE X 100 (22 (4 %%) Bolt, M6X100 1
7 1100203121-0006 70%%%&?%%%9?1% (é EI%:‘?:) Clutch Controlling Arm Spring 1
8 [100203133-0006 7085 & BB VR A (22 %) Controlling Arm Assembly Clutch | 1
9 1100107672 O (b 14X 1.5 THER) 0-Ring, $14X1.5 1
10 [100204715 TOR & 2 PR GV 2 4 Clutch Lever Pin 1
11 [100031958-0007 GB16674/MHIZAEN6 X 55 (P4 F14E) Bolt, M6X55 1
12 [100011543-0001 GB16674/MHIZAEN6 X 65 (P4 F14E) Bolt, M6X65 1
13 [100206280-0014 704 3515 (MEl % ZONGSHEN ks _8801) Decorate Cover R.Crankcase Cover | |
14 |100031838-0005 GBS20MZATM5 X 12 (22 A 4¥) Screw, M5X12 2
15 [100111241-0002 GB819. 2BBETM6 X 12 (2% 1 4%) Screw, M6X12 1
16 |100203186 T8 & 48 5 B R Clutch Pressure Clip 1
17 1100203185 T0 SR & Clutch Shifting Plate 1
18 [100011421-0003 GB6 17042 FEM6 (% 1 4%) Nut, M6 1
19 [100204660 708 A A% AT IR4ETN6 X 15 Bolt, M6X15 1
20 [100104750 TOR & 2 HEAT IR (12X 21 X4 TR 0il Seal 12X21X4 1
21 [100011538-0003 GB16674/NEEHEAREMG X 40 (22 %) Bolt, M6X40 4
22 1100104727 7053 (13. 8X 24 X5 T HK) 0il Seal 13.8X24X5 1
23 [100033087-0006 GB16674/NEHIBARM6 X 42 (22 [14%) Bolt, M6X42 1

A i i 5
RIGHT CRANKCASE COVER



N,
A48 i5135 L. CRANKCASE COVER FRONT PART
%% (PART CODE) 324 F7 (CHINESE DESCRIPTION) #3C4Z# (ENGLISH DESCRIPTION) %’1% Rgfﬂ
100202518-0009 90 /¢ 31 7 (90— -2# ZONGSHEN #f7[UIHE 8801) L. Crankcase Cover Front Part | 1
2 1100011537-0002 GB16674/NEEIEAEMG X 35 (24 F ) Bolt, M6X35 1
3 1100055587-0006 GB16674/NEEIEAEMG X 28 (24 F %) Bolt, M6X28 1
4 1100031957-0007 GB16674/NEEIEAEMG X 32 (24 F4E) Bolt, M6X32 1

Ze i hAE 0 %
L. CRANKCASE COVER FRONT PART



BN CLUTCH ASSY

)r?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgmﬁnx
1 |100202755 708545 4% AR Clutch Assy 1
2 1100203014 T0 & ash & Outer Case Clutch 1
3 100202983 7084584 By i Clutch Cut Spring 4
4 1100103399 TOR & 2 o Absorbing Spring 4
5 1100202933 10 & s Driver Plate 1
6 (100202968 70,'-2{‘%%%3:@] &%9[\% Primary Drive Gear Outer Cover 1
7 100203029 T G BB A Drive Friction Disk 2
8 (100103379 T08 &2 T Clutch Down Plate 1
9 1100100599 TOR A A i Elastic Check Ring 1
10 |100103382 T0E B ik P Pl At Sleeve 1| e
11 [100103435 TO & 2HHEAT Pushing Rod Clutch 1
12 100202960 TOR & 2 0il Tube 1| K
13 100202963 70884 ARimh S HE 0il Thimble Spring 1| B
14 [100202965 S125JH1 s & A il T 0il Thimble 1| B
15 [100010667 417K (6001) BeaRing, 6001 1| M
16 |100010978-0001 GB819. 2BB£TM5 X 12 (2 1 4%) Screw, M5X12 4| M
17 [100103372 S 1251 25 B 35 Ui i End Cover Clutch 1| HE
18 [100100513 7055 & BB RIERE Lock Nut Clutch 1| B
19 [100103343 705 A AR T 0 2 Dish Washer, Clutch 1| M
20 [100103330 70554 2% 1R 4 F Stop Washer, Clutch 1| B
21 /100104612 70 8545 45 ity 7 2 1 4R Gasket, End Cover 1
22 [100090045 TONBIG A (21) Driven Gear Comp 1
23 [100103657 70 ik R 18 Circlip 1
24 (100203240 T0EHIGHE Driven Gear 1
251100103480 JES Primary Drive Gear 1
26 (100103511 10 vike i E Axle Sleeve 1
27 [100203056 T0E5 & 2 MBI RS J Outer Friction Disk A 1




ML ZE 44 0IL PUMP

ﬁf 4%F% (PART CODE) #3C4FR (CHINESE DESCRIPTION) LR (ENGLISH DESCRIPTION) %’1% Rgfﬂ
1 1100104951 TONLM R AL SRR & Hub Dump Chain Sprocket 0il Pump | 1
2 1100104914 TOMLIM R FEEC Tk 0il Pump Sprocket Shaft | 1
3 1100104916 TONLIM R FEEC T Bush Sprocket 1
4 100104601 TOMLIM R PR 25 FH 44 Gasket 0il Pump 1
5 [100100150 C1O0A/L M 22 I 22 5l Shaft 0il Pump 1
6 100204571 TOWLIZE WL 7 Inner Rotor 0il Pump 1
7 1100204598 TOWLI RS 7 Outer Rotor 0il Pump 1
8 1100204539 TOMLIHZE IR 0il Pump Body 1
9 1100100159 CLOOMLIH 2R #E AR 0il Pump Cover 1
10 |100010953-0001 GB8ISHEATMS X 10 (2% [14¢) Screw, M5X10 3
11 |100031854-0002 GBB23WEATME X 22 (2% [14%) Screw, M6X22 1
12 |100031852-0005 GBB23WEATME X 16 (2= [14¥) Screw, M6X16 2
13 |100100029 TOWLI B 0il Pump Assy 1
14 [100104941 TONLIS JE M A & Strainer 0il Filter 1

LI R 38 1F
OIL PUMP

s =

N




AoHi#h4S LEFT CRANKCASE

)r?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgmﬁnx
1 100100228 TOSHXKIZ A (196mm) Cylinder Stud Bolt A 2
2 1100300820 7K (NK13. 5X 22X 12 &4 Needle BeaRing, (Nk13.5X22X12)| |
3 (100010678 7K (6203) Bearing, 6203 1
4 (100102973 CLOOIBA U 8 BEZEMEL_ o 10. 5214 Pipe Assy 1
5 [100011542-0001 GB16674/NEHIZKEMG X 60 (X% H4T) Bolt, M6X60 2
6 |100100000-0005 707 R 2k [ 2 e (22 B4 Clip High Voltage Wire | 1
7 [100011540-0007 GB16674/NEHIEKEMG X 50 (X% A4T) Bolt, M6X50 1
8 [100011543-0001 GB16674/N I KEMG X 65 (X% A4T) Bolt, M6X65 4
9 1100104694 TORNHmE (17X 29X5 T HER) 0il Seal 17X29X5 1
10 |100104645 TOMRRYE M (11. 6X24X10 T H5ER) 0il Seal 11.6X24X10 1
11 [100102915-0005 7O LE I (22 A EE) Clip Overflow Pipe 1
12 [100102933-0011 90/ AR Ll & (28 /NEE B B 2= E5h4L_8801) Left Crankcase Block 1
13 |100010557 SEAAN ¢ 10X 14 Pin, & 10X 14 2

T

Ze i AhFE
LEFT CRANKCASE



A i#hs8 RIGHT CRANKCASE

ﬁf 4%F% (PART CODE) #3C4FR (CHINESE DESCRIPTION) LR (ENGLISH DESCRIPTION) %’1% Rgfﬂ
1 100300820 7K (NK13. 5X 22X 12 &4 Needle BeaRing, (Nk13.5X22X12) | |
2 100010678 7K (6203) Bearing, 6203 1
3 100104581 70 il iR 25 A 2R Gasket Crankcase 1
4 100206056-0014 904 AR 2L & (28 /iR A ZEIHIFL_8801) Right Crankcase Block 1
5 (100100286 TOSHLX K 4B (188mm) Cylinder Stud Bolt B 2
6 100106548 ST (b 12, 1X2X $ 20) Washer, $12. 1X2X $20 | 1
7 1100100331-0006 CGL25DJBU I FE (22 (A %%) 0il Drain Plug 1

A A
RIGHT CRANKCASE



il B AT /VE2E CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ﬁf %% (PART CODE) 324 F7 (CHINESE DESCRIPTION) #3C4Z# (ENGLISH DESCRIPTION) QTY REMARK
1 {100101572 TOEK 50 JE FEFF 2 %, Piston Ring, Comp 1
2 100206366 T0E450 % FEFR— Piston Ring, 1 1
3 100206430 T0S50/E ZEFF — Piston Ring, 2 1
4 100206490 TOEK 50 R 20 & 0il Ring, Assy 1
5 1100100580 7075 FE A 4 Pl Check Ring Piston Pin 2
6 (100101336 70250 2 Piston 1
7 100101501 T0R50 3 ZE Y Pin, Piston 1
8 100010685 il 7k (6304) BeaRing, (6304) 2
9 100207044 7O AhIEAT 4 & CEfilzR_TEEFhih To: 54 Connecting Rod Comp 3 1
10 |100100639 70 B fE (4 X 12. 5) Semicircular Key 1
11 [100101952 TOIER EBh S (140 Hub Dump Chain Sprocket | 1
12 1100206787 70H—|—|§H:[j$ﬂ‘%ﬂ{’-‘[’— Crankshaft Connecting-Rod Assy 1

Hh it 3 A 0 1/ 3 22
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

10




EF34H 4 TRANSMISSION MAIN, COUNTER SHAFT
ﬁf %% (PART CODE) 324 F7 (CHINESE DESCRIPTION) #3C4Z# (ENGLISH DESCRIPTION) %,5 Rgdgx
1 100203415 7050 5l 4L CRrl iR IR AS) Main Shaft Transmission | 1
2 1100103595 708550 I E fhaA i gt Gear M—4 1
3 1100103645 70X R A FeBa e (15.5(17.2) X 1.2X21) Washer, 15.5(17.2) X1.2X21| 3
4 1100103657 T0ERh ik e Bl Circlip 4
5 1100103594 708550 I E Rl 3R thi gt Gear M-3 1
6 100103596 70 Ry thi ke Gear M—2 1
7 100203458 70E Rl i Gorfh A RA) Transmission Main Shaft | 1
8 (100106401 ST (b 13.7X0.5X b 26) Washer, & 13.7X0.5X 626 | 2
9 100203521 705014 Bl 20 & Coutershaft Transmission| 1
10 [100103699 OG0 & FhARS i ge Gear C—4 1
11 {100106451 SFHPE (b 17.2X 1 X 26 FHEEN) Washer, & 17. 2X1X ¢ 26 1
12 (100103698 OG0 & 3 i gt Gear C-3 1
13 [100103701 TOREIFh2RY Vi Fe Gear (-2 1
14 100203474 TOENEh 5 HE R I8 (15. 5 (17. 2) X 1.2X23) Washer, 15.5(17.2) X1.2X23| 1
15 [100103775 T0EIHh i se i E Collar 1
16 [100103700 TOEN il LR D%t Gear C-1 1
17 [100203587 TOEN bl (B k117 1) Transmission Counter Shaft| 1
18 1100203264 703&50%35%“%‘12&% (8#7%??91'?%%%}\) Transmission Main Counter Shaft 1
19 [100103800 €100 3h#E4E (428. 14) Drive Sprocket 1
20 [100203657 7032 B EESE [ E AR Fixing Plate Drive Sprocket| 1
21 [100031911-0004 GB5783MEAEME X 10 (22 [14%) Bolt, M6X10 2

L&A &
TRANSMISSION MAIN, COUNTER SHAFT

11



JE 2% Ak KICK STARTING SHAFT ASSEMBLY

)r?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgmﬁnx
1 {100105710 70 )5 Bl E R (199. 5) Kick Starting Shaft Assembly | 1
2 1100100595 705 B4 (d 15.5X1.2X ¢ 19) Circli, ®15.5X1.2X o 19| 1 | Kt
3 1100105736 70 J2 Bl 9 55 e Seat SpRing, Kick Starting Shaft 1 iREs
4 1100105744 70 )3 Bhih 55 i 3% Return SpRing, Kick Starting Shaft | ] iREs
5 [100106518 PR (b 17.2X1X $24) Washer, ®17.2X1X 624 | 1 | [
6 100100596 705348 (0 18.5X 1. 2X $22. 1) Circli, $18.5X1.2X $22.1| 2
7 1100105790 7O 7K SpRing, Support 1
8 1100105786 70 J3 Bk 5E o 35 SpRing, Kick Starting Ratchet Wheel | |
9 100105780 708 Bk Starting Ratchet 1
10 |100106527 S (120, 2X1X $27) Washer, $20.2X1X ¢27 | 1
11 /100105765 70J5 8505 # Gear Kick Starter 1
12 1100105750 70J8 s fh (199. 5) Pivot Kick Starting Shaft| 1
13 [100011174-0004 GB5783HZAREM6 X 20 (22 F14%) Bolt, M6X20 2 |
14 |100105759 703 Bl 78 LA Space Ratchet Wheel L] B
15 |100303369 903 AT FBAF (QD-2) %% Start-Up Bar Comp 1

J3 B4l & Bl
KICK STARTING SHAFT ASSEMBLY

12




ARE MM GEARSHIFT MECHANISM

ﬁf 4%F% (PART CODE) #3C4FR (CHINESE DESCRIPTION) LR (ENGLISH DESCRIPTION) %’1% Rgfﬂ
1 {100100392 TOASRY R 2 RTIBAR8 X 11 Bolt Return Springn Fixing 8X11| 1
2 1100203861 TOWRL R A (PUARSTEFRARS 161) Gearshift Lever Comp 1
3 1100103969 TOHA [l 7 3L 5 Return Spring 1
4 1100104000 70?5&%"%"%‘14&%;% Sleeve Of Gearshift Lever Comp 1
5 (100103996 70?@*%1%1&% Gearshift Lever Tensiom Spring 1
6 100203905 7O RS G2 & (URSTEHAAY_161) Gearshift Shaft Comp 1
7 1100203979 WL00ZE B AR 1 (BT-2) 1% Gearshift Shaft 1
8 100203765 705012 3wl B EpAE (DUARSTE I ARY) Gearshift Drum Comp 1
9 (100203712 7050 AR 4K X Gearshift Fork 2
10 [100103891 705 M4 Guide Pin 2
11 [100103892 UEFDI Clip, Spring 2
12 [100103951 707 B (PYRSAEIAAY) Gearshift Drum 1
13 [100100901 AR & 4X13 Pin $4X13 5
14 {100103950 TOAS T F e A Shift Drum Locating Plate Group 1
15 |100031841-0005 GBS20424TM6 X 20 (2% [ 4%) Screw, M6X20 1
16 1100104486 CLO0KY & i Contact Cearindication 1
17 |100100464-0001 C100R% RARAT CB4%) Screw 1
18 1100203929 7052 S iR o SpRing, Locating Plate 1
19 [100203955 T05EN R A Locating Plate Assy 1
20 [100100386 TORYA 52 (AR I5AS Bolt Fixing Plate 1

RSy IN 3|
GEARSHIFT MECHANISM

13




REE LA B MAGNETO COMP

)r?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgmﬁnx
1 100204954-0001 QOREHIHLAE T2H & (12VAHE Pl B 111 L340 HPURNIEFRIR4)  [Stator Assy Magneto 1
2 1100107798 0P (b 6. 5X 1.8 NIHIERNG) 0-Ring, ¢$6.5X1.8 2
3 100107648 O PE (b 106. 8X 2 MRS 0-Ring, ¢ 106.8X2 1
4 1100104485 CLOORY A7 FF 56 [H 52 M (K JE#R) Gearshift Switch Pressing Plate 1
5 [100031851-0004 GBB23WEATME X 12 (2% [14%) Screw, M6X12 1
6 [100123471-0001 GB819. 2BB£TM6 X 16 (2% 1 4%) Screw, M6X16 2
7 1100205175 90 FAMLEL FA & (44%) Rotor Assy Magneto 1
8 [100204698-0001 TOREHEALIR B (BSO8R 22 B4F) Nut 1
9 (100104782 CLOOSERE I E (19X 30X 5 Sk T i) 0il Seal 19X30X5 1

(8]

i FEL AL
MAGNETO COMP

14



B 8844 ELECTRIC

ﬁ? %iF% (PART CODE)

HI3C4&FR (CHINESE DESCRIPTION)

3 4% (ENGLISH DESCRIPTION) %5 A

Ignition Coil

1 [100204256-0001 B AL (MGO1A L:500)
2 1100204310 £ kE% (MD100) C.D. I
3 1100104318 R B A (MT12V6-7502) Rectifier

LA
ELECTRIC

15



R

G &St EXHAUST GAS RECIRCULATION SYSTEM

)I?f % (PART CODE) F1304%K (CHINESE DESCRIPTION) L ZH (ENGLISH DESCRIPTION) %T% Rgfm
1 |100105388 CLO0 IR S JE#E B | Connecting Pipe 1
2 100105402 CG125D R 25 I i e e i R 1l (14) Hoop 2
3 100105406 CG125D k25 s A i Sec. Air Box Valve 1
4 1100105392 CG125D R ZS AR I 1 (14X9X230(35)) Connecting Pipe 1
5 (100105403 CGL25D IR TS JE A R Pl (15. 3) Hoop !
6 [100011531-0007 GB16674/NEHIZKEME X 18 (XL A4Y) Bolt, M6X18 1
7 [100011534-0002 GB16674/NEHIZKEMG X 25 (X2 A4T) Bolt, M6X25 1
8 [100055589-0006 GB16674/NEHIZFEME X 16 (£ A4 Bolt, M6X16 3
9 100201350 Cl00ZESE P ARE) Gas Pump 1
10 |100201424 CLOOE SR 41 1 (58 X 58) Rubber Pipe 1
11 |100105484 CGL25DIR MG 1 i Clamp 2
12 100201424 CLOOE SIS 41 1 (58 X 58) Rubber Pipe 1
13 [100201431 CG125DR SIS 4t I (1% 9X $4X300) Rubber Pipe 1
14 [100105485 CG125DE S MG 11 R # Clamp 2
15 |100105468 CGL25DIESAEHMIA 1L (99X d4X300) Rubber Pipe 1
16 [100201373-0001 CLOOE S AL (38 HIkE) Iron Pipe 1
17 [100104640 PW70 S A5 R 245 4t ik Paper Gasket 1
18 [100011452-0003 GB6177. 1HZREM6 (2% 1 %E) Nut, M6 1
19 [100208926 CG125D R % S 58 S R IR #h il Insulating Gasket 1
20 [100201342-0001 CG125DZ AR 3L AR CRE%E) Gas Pump Plate 1

BATIEA RS
EXHAUST GAS RECIRCULATION SYSTEM

16



